



सीएसआईआर - के.ए.ए. सं. ३० सं० परीक्षण प्रकोष्ठ
CSIR - CIMFR TESTING CELL
TEST CERTIFICATE / परीक्षण प्रमाण पत्र



अतिरिक्त प्रथम प्रति
Additional First Copy

FORMAT NO.: (CIMFR: DQM: FLP02: F-01:REV-01)
 (Flameproof & Equipment Safety)

ID NO.: 250/16

CODE NO.: FLP/65/16-17

(ii) Composition of the cast aluminum alloy LM-6 declared by the manufacturer: Composition of cast aluminum alloy LM-6 purported to be forming the material of construction of the enclosure has been declared by the manufacturer in the drawing having Mg. 0.1% (max).

However no sample of the alloy was drawn from the prototype enclosure for verifying its chemical composition declared by the manufacturer.

16. Documents/Samples Submitted :

- i) Application form
- ii) Drawings
- iii) Prototype/test sample

17. Compliance of prototype or sample with documents: The test sample of electrical apparatus submitted for the type tests complies with the manufacturers documents referred above.

Note: CIMFR has however not checked and tested the compliance of the apparatus to any standard other than the above standards.

SCOPE OF THE TEST CERTIFICATE

The Test Certificate issued by CIMFR testifies that the apparatus has been found to comply with the definition of flameproof-weatherproof APPARATUS contained in the relevant Standard specifications. They do not vouch for the quality of the equipment in any other respect.

This Institute reserves the right to review amend or withdraw this Test Report at any time if considered necessary in the interest of safety.

*Rm
 8.9.16.*